

TEST REPORT

Number: SHAT03524745

Sep 29, 2014

Date:

Applicant: HANGZHOU ZHONGZHI INDUSTRY CO.,LTD

ROOM 2413 NO.1 NEW YOUTH PLAZA, GONGSHU

DISTRICT, HANGZHOU, ZHEJIANG, CHINA

Attn: XIAO LIN

Sample Description As Declared:

No. Of Sample : Two (2)

Fibre Content : 80% Cotton 10% Polyester 10% Spandex

Material : Knitted Fabric

Finishing :

End Uses : Socks And Hosiery Colour : (A) Grey (B) Pink

Style No. : ASO0620BM,KSO0320BM,ASO0650SG,KSO0350SG

Order No./Po No. : -

Buyer's Name : The Warehouse

Manufacturer's Name: - Ref. : -

Applicant's Provided Care Instruction/Label: -

Date Received/Date Test Started: Sep 26, 2014

Conclusion:

	(A)	(B)
Colour Fastness To Washing	M	M
Colour Fastness To Rubbing	M	M
Colour Fastness To Light	F	M
Colour Fastness To Perspiration	M	M

Note : M = Meet Buyer's Requirement F = Below Buyer's Requirement * = No Submitted Information

N/A = Not Applicable

Prepared And Checked By:

For Intertek Testing Services Ltd., Shanghai

Donny

Daisy Huang

Deputy General Manager of Textile Division



TEST REPORT

Number: SHAT03524745

Tests Conducted (As Requested By The Applicant)

1 Colour Fastness To Washing (30 Minutes Mechanical Wash At 30°C In 0.5% Neutral Soap Solution):

	(A)	(B)	<u>Requirement</u>
Colour Change	4-5	4-5	4
Colour Staining			3-4
-Acetate	4-5	4-5	
-Cotton	4-5	4-5	
-Nylon	4-5	4-5	
-Polyester	4-5	4-5	
-Acrylic	4-5	4-5	
-Wool	4-5	4-5	

2 Colour Fastness To Rubbing (AS 2001.4.3-1995):

	(A)	(B)	<u>Requirement</u>
Dry	4-5	4-5	4
Wet	4-5	4	3

3 Colour Fastness To Light (AS 2001.4.B02-2001, Xenon-Arc Lamp):

Up To Gr4	(A)	(B)	<u>Requirement</u>
Grade	3-4	4	4

4 Colour Fastness To Perspiration (AS 2001.4.E04-2005):

	(A)		<u>Requirement</u>
	<u>Acid</u>	<u>Alkaline</u>	
Colour Change	4-5	4-5	4
Colour Staining			3-4
-Acetate	4-5	4-5	
-Cotton	4-5	4-5	
-Nylon	4-5	4-5	
-Polyester	4-5	4-5	
-Acrylic	4-5	4-5	
-Wool	4-5	4-5	



TEST REPORT

Number: SHAT03524745

Tests Conducted (As Requested By The Applicant)

Colour Fastness To Perspiration (CONT'D)

	(B)		Requirement	
	<u>Acid</u>	<u>Alkaline</u>	•	
Colour Change	4-5	4-5	4	
Colour Staining			3-4	
-Acetate	4-5	4-5		
-Cotton	4-5	4-5		
-Nylon	4-5	4-5		
-Polyester	4-5	4-5		
-Acrylic	4-5	4-5		
-Wool	4-5	4-5		

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.